FCC TEST REPORT Report No. : FZ791302A

* Polarization : Vertical
B The test that passed at minimum margin was marked by the boldface in the following table.
suLeueI {dBuY/m} Date: 2007-09-21 Time: 06:39:42

FCC CLASS-B
-fdB

3 La]
4
2
L 30 224, 418. 612, 806, 1000
Frequency (MHz)
Site t03CHO4-HY
Condition: FCC CLASS-E Zm ANTEZ7EZ4 WERTICAL
EUT AP
POWEER t1lZ0Vac/c0Hz
MODEL tFR 721302
MOME tlla Tx_Ch4d:5ZZ0MHz
Data Rate:Zd
Owver Limit Peadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dE dBuW,/m dBul dE/m dB dE CIn deg
1! Bz 700 36.7F7 -3.23 40.00 46_21 16_33 030 Z&.86 0o 78 Qp
z 152_580 30.38 =13.12 43.50 44_ 52 10_46 1. 66 Z6.Z6 e ] === Peak
b} 2E0_050 36.74 -9 _F6 d46_00 48.03 12.87 2.058 Z25.91 i === Peak
4 374 200 33.13 -1z2.87 46.00 47.00 14 88 Z2.49 Z26.24 —-—— -—-= Peak
E 624100 38.06 -7.%4 4500 41.88 19 98 B_E6 27.04 ] === Peak
& g75.400 37.558 -8.45 d46.00 37.88 ZE.6E 3.9 EB.87 ] -—- Peak
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FCC TEST REPORT Report No. : FZ791302A

ﬁLeueI (dBuY¥/mj} Date: 2007-09-23 Time: 02:57:53
T
FCG CLASS-B
-6dB
59 12 FCC CLASS-B-AY
4 o -6dB
| =y 1
4 -
1]
1000 5800. 10600. 15400, 20200, 25000
Frequency {(MHz)
Site t03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-£303 WERTICAL
EUT AP
POWEER t1z0Vac f60H=
MOD'EL :FR 72130z
MOME 1lla Tx_Ch44;:5220MH=
Liata Rate:zd4
Ower Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewesl Factor Loss Factor Pos Pos Renark
MHz dBuV/m dB dBuV/m dBulr dE /m dE di c deg
1 13Z6.000 45.%0 -24.10 74,00 E&.33 E4.85 .60 323.595 100 0 Peak
z 13Z6.000 35.48 -14.5& E£4.00 45.57 E4.85 Zz.60 323.585 100 334 Awverage
3 1412 . 000 39_.14 -14_8&6 L5400 45 77 zZE5_08 Z.68 33.84 100 221 Awverage
4 1412 000 4% 26 -24_74 74.00 EE. 34 25 08 Z.68 33.84 100 0 Peak
5 El50.000 E5O0.35 -23.65 7400 4571 3338 .00 34 24 100 0 Peak
& El50.000 38.64 -15.36 E4.00 33_50 3338 .00 34 24 100 207 Average
7K SEz0.000 110.36& 105.11 33.46 6. 00 34 21 100 0 Peak
=R} EEZz0_000 B97.39%8 Q.74 33_46 600 34 22 100 207 Average
3 LEE0.000 E8.42 -15.583 74,00 E53.11 33.E50 .00 24.13 100 0 Peak
1d LEED.000 44.%2 -5.07 E4.00 3293_.6EZ 33.E50 .00 324.13 100 Z07 Awverage
11 SE70.000 43.41 -10.5% GE4.00 323.35 37.19 &.90 324.0Z 100 £33 Awerage
1z SE70.000 E54.75 -19.25 74.00 44.53 37.19 &390 24.0Z 100 0 Peak

% Remark: #7 and #8 Fundamental Signal
Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. : FZ791302A

> Test Mode : Mode 4

*  Temperature : 26~27°C

* Relative Humidity :49~509%

*  Test Engineer :__Derek

= Polarization : Horizontal

B The test that passed at minimum margin was marked by the boldface in the following table.
suLEUEl {dBuv/m} Date: 2007-09-29 Time: 06:29:06

FCC CLASS-B
-hdB

l]3l] 224, 418. 612, 806. 1000
Frequency (MHz)
gite :03CHO4-HY
Condition: FCC CLASES-E 3m ANT2724 HORIZOMNTAL
EUT AP
POWER :120vac/ 60H=
MODEL (FR 791302
MOME :11ln(a) T=(Z0M)_Ch36;5180MH=
Data Rate:B6.5
Owver Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;/m dE dBEuW,/m dBEul dE fm dE dEB Ccm deg
1 30.810 z7_L57 -1lz.43 40.00 37.00 16&6.36 0.88 Z&_67 —m —-—— Peak
p ZE0.050 37.85 -8.35 46.00 48.5%4 1EF_ 57 z.05 zEH.91 —im= —-—— Peak
3 ZEB6_EZE0  31.90 -14.10 46.00 43.1e 1Z_48 £.11 zEk_.85 = —-—— FPeak
L 374 200 35.66 -10.34 46.00 4453 14 88 z.49 FE_Zd4 el —-—— Peak
5 6Z4_100 36.0% -%.%1 46.00 3231 13 38 F.E6  E7.04 —= —-—— Peak
& ! 275400 41_.55 -4.45 4e.00 41.88 ZEZ_6E 3.9 E6.67 100 258 Peak
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FCC TEST REPORT

Report No. : FZ791302A

Level (dBuW/mj}
17

Date: 2007-09-28 Time: 05:10:22

FCG CLASS-B
-6dB
59 7 FCC CLASS-B-AY
-6dB
]
0
1000 5800. 10600. 15400, 20200, 25000
Frequency (MHz)
Site 03CHO4-HT
Condition: FCC CLASE-B Sm HF-ANT-6503 HOBRIZONTAL
EUT AP
POWER 1z0Vac,/60H=
MODEL cFR 731302
MOME tllmia) Tx(ZO0M) Ch36;E120MH=
Data Rate:6_5
Owver Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dE dBuW,/m dBEul dE/m dE dE Ccm deg
1 E150.000 48.11 -E5.8% 74.00 4Z.97 33.38 .00 34.24 100 0 Peak
z E150.000 37.0Z -16.98 £E54.00 31.88 33.38 .00 34_24 100 &1 Awverage
X £180.000 100,33 2E.14 33.42 .00 3423 100 0 Peak
4 Sls0.000 =0.04 2485 33.42 .00 3423 100 &1l Awverage
5 LEE0.000 48.680 -E5.40 74.00 43.F3 33_E0 .00 34.1%9 100 0 Peak
& EEED.000 36.920 -17.10 E54.00 31.5% 33_E0 &.00 34.1%9 100 &1 Awverage
7 889Z.000 E55.1% -18.8F 74.00 44.70 37.96 F.EE 34.70 100 0 Peak
= 889Z.000 44.78 -9.ZF E54.00 34.30 37.96 T.EE 34,70 100 344 Awverage

*Remark: #3 and #4 Fundamental Signal
Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : RE7-AP300

IC ID : 6749A-AP300

Page No. : 51 0f 95
Report Issued Date : Oct. 09, 2007
Report Version 1 01



FCC TEST REPORT Report No. : FZ791302A

* Polarization : Vertical
B The test that passed at minimum margin was marked by the boldface in the following table.

- Level (dBuW/mj} Date: 2007-09-29 Time: 06:36:19

FCCCLASS-B
-fdB

]
o 3
4
2
% 30 224, 418. 612, 806, 1000
Frequency {(MHz)
Site t03CHO4-HY
Condition: FCC CLASE-B 2Zm ANTE7Z4 WERTICAL
EUT CAP
DOWER t1Z0Vac/60HE
MODEL SFR 791302
MOME sllniay TzizZ0M)_ Ch36;5150MH=
Data Rate:6_ &
Owver Limit Beadintenna Cable Preamp Ant  Tahle
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dB dBuV/m dBulr dB /m dE di cm deg
11 FE.970 35.77 -4.23 40.00 45_21 16,33 0.20 Z6.668 100 25 Feak
z 143130 28.71 -14.7% 43.50 4EZ.72 10.65 l.64 Z6.30 S -—— Peak
3 ZED.0E0 37.28 -8.7Z d46.00 48.87 12.57 .05 E5.51 s -—— Peak
4 EOD_200 320.60 -15.40 d46.00 37.%6 16.351 .81 g7.08 T -—- Peak
E 624100 35.30 -10.70 d4&6.00 29_12 19 96 3.Z6 27.04 == === Peak
& 875,400 3%9.05 =6.895 d46.00 39.18 Z2.6Z B9 ZB.ET e === Peak
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FCC TEST REPORT

Report No. : FZ791302A

Level (dBuW/mj}
17

Date: 2007-09-28 Time: 05:13:112

4
g
FCG CLASS-B
-6dB
59 i g FCC CLASS B-AY
A f -6dB
5]
4
l:I1l]llll 5800. 10600. 15400, 20200, 25000
Frequency {(MHz)
Site t03CHO4-HT
Condition: FCC CLASS-B Zm HF-ANT-S203 VERTICAL
EUT AP
POWER 1z0Vac,/60H=
MODEL cFR 731302
MOME tllmia) Tx(ZO0M) Ch36;E120MH=
Data Rate:6_5
Owver Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dE dBuW,/m dBEul dE/m dE dE Ccm deg
1 133Z.000 38.54 -15.46 54.00 44.93 Z4_30 Z.60 33.95 100 Z4E5 Awverage
z 133Z.000 4970 -E4.30 74.00 5&6.15 Z4.%0 Z.60 33.95 100 0 Peak
b} El150.000 51.3Z —-EZ.68 74.00 46.18 33.38 .00 34.24 100 0 Peak
4 El50.000 28.74 -15.26 E54.00 33.60 33.38 .00 34,24 100 4 Average
e d £la0.000 111.73 105,54 33,42 .00 24,23 100 0 Peak
& n £El80.000 101.03 9L.84 33.42 .00 324,23 100 4 Awverage
7 EEED.O000 EO.EB3 —-E32.47 74,00 45.zE 32.E50 .00 324,19 100 0 Peak
= EBEED.O00 28.81 -15.3% E4.00 332.20 32.E50 .00 324,19 100 4 Average
a 8734.000 EE.3Z -l9.62 74.00 44.53 37.78 7.13 24,58 100 0 Peak
10 2734.000 44,88 -0.3EZ E4.00 34.325 3I7.78 7.12 34,58 100 Z45 Awerage

skRemark: #5 and #6 Fundamental Signal

Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : RE7-AP300

IC ID : 6749A-AP300

Page No. : 53 of 95
Report Issued Date : Oct. 09, 2007
Report Version 1 01



FCC TEST REPORT Report No. : FZ791302A

> Test Mode : Mode 5

*  Temperature : 26~27°C

* Relative Humidity :49~509%

*  Test Engineer :__Derek

= Polarization : Horizontal

B The test that passed at minimum margin was marked by the boldface in the following table.

o0 Level (dBuYim) Date: 2007-09-29 Time: 06:14:15

FCC CLASS-B
-BdB

s 30 224, 418. 612, 806. 1000
Frequency (MHz)
gite :03CHO4-HY
Condition: FCOC CLASS-E Zm ANTZ2724 HORIZONTAL
EUT AP
POWER :120vac/ 60Hz
MODEL :FR 721302
MOME :1llnfa) Tx(Z20M) Ch40;5200MH=

Data Rate:B6.5
Owver Limit Feadintenna Cable Preamp int Table

Freq Lewel Limit Line Lewel Factor Lo=ss Factor Pos= FPos Renmark
MHz dBuV/m dB dBuV/m dBulr dE /m dE di cm deg
1 143130 26.591 -1l6.8% 43.50 40.%32 10.65 l.64 EZ6.30 e -—- Peak
z ZED.0DEOD 37.55 -8.45 d46.00 48.84 12.E7 Z.05 E5.51 =me -—— Peak
3 Zeg_ 250 320.8E& -15.1% 46.00 4Z.08 12.48 .11 E5.85 il -—- Peak
4 374 200 34.03 -11.97 d46.00 4Z.30 14.88 .49 EZ6.E24 S -—— Peak
= g24.100 36.0% -3.91 d46.00 35.31 15.3%6 F.EE E7.04 im -—- Peak
g |1 875400 41.50 -4.10 46.00 4E.03 ZE.62 L9z FEelnl 100 14 Feak
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FCC TEST REPORT

Report No. : FZ791302A

Date: 2007-09-28 Time: 05:18:18

Level (dBuW/mj}
17

g
E:
FCC CLASS-B
-6dB
59 7 FCC CLASSB-AY
-6dB
l]1l]llll 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
Site :03CHO4-HT
Condition: FCC CLASE-B Sm HF-ANT-6503 HOBRIZONTAL
EUT AP
POWER 1z0Vac,/60H=
MODEL :FR 731302
MOME tllnia) Tx(ZO0M) Chd40;EZ00MH=z
Data Rate:6_5
Owver Limit Beadintenta Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dE dBEuW,/m dBEul dE/m dEB dE Ccm deg
1 E1E0.000 49,82 -E4.32 74.00 44,48 33.38 .00 324,24 100 0 Peak
Z E1ED.000 327.38 -l6.6Z E4.00 3Z.Z4 33.38 .00 324,24 100 2E3F Awerage
I H LEOD.OO0 10l.81 Q5,42 33.42 .00 34,23 100 0 Peak
4 LEZOD.000 21,25 25.03 33.44 .00 3422 100 ZE3F Awerage
£ LEED.O00 27.43 -15.57 E4.00 3Z.1& 332.E0 .00 324,19 100 2E3 Awerage
& EEED.O00  E1.47 -Ez.52 74.00 4¢.1le 33.E0 .00 324,19 100 0 Peak
7 8780.000 EE.17 -189.82 74.00 44.73 37.824 7.16 34 EZ 100 0 Peak
g 2720.000 43.98 -10.0Z E4.00 33.60 37.84 7.1le FdUEZ 100 165 Awverage

*Remark: #3 and #4 Fundamental Signal

Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. : FZ791302A

* Polarization : Vertical
B The test that passed at minimum margin was marked by the boldface in the following table.
nLEUBl {dBuv/mj} Date: 2007-09-29 Time: 06:21:28

FCCCLASS-B
-fdB

30 224, 418. 612, 806. 1000
Frequency (MHz)
Site 0ZCHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 VERTICAL
EUT TAP
POWEER t120Wac /E0Hz
MODEL tFR 731302
MOME tllnfa) Tx{20M)_ Ch40;:5z00MH=
Data Rate:6. k&
Owver Limit Peadintenna Cable Preamp int  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Po= Fos PRenmark
MH=z dBuV m dB dBuV/m dBulr dB fm di dE cm deg
11 3E.970 35.81 -4.1% 40.00 45_E5 16,33 0.20 EZ6.68 100 127 Peak
z 124770 30.26 -13.Z4 43_50 43.Z& 11.20 1.81 ZB.37 e -—- Peak
3 ZE0.050 36.6E2 -9.38 46.00 47.%1 1F_ 57 z.05 E5.91 ey —-—— Peak
4 EOo_z0oo  30.87 -15.13 4e.00 38.23 1le_ 91 z.81 z7.08 i —-—— Peak
5 624100 35,18 -10.8F 46.00 32.00 13 9§ J.26 E27.04 === —-——- Peak
& 875400 39.F8 -6.7F 46.00 33.41 ZE_6E 3.892 EE.ET ] —-—— Peak
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FCC TEST REPORT Report No. : FZ791302A

ﬁLeueI {dBuV/mj} Date: 2007-09-28 Time: 05:15:15
e
g
FCG CLASS-B
-6dB
1 9
59 ™ FCC CLASS-B-AV
2 i . -6dB
T
l]1l]l]l] 5500, 10600. 15400. 20200. 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6503 WERTICAL
EUT AP
POWEER t120Wac/f60H=
MODEL cFR 7321302
MOME :llnia) Tx{20M)_Ch40;5z00MH=
Data Bate:&. &
Orer Limit Peadintenna Cable Preanp int  Table
Freq Lewel Limit Line Lewel Factor Los=s Factor Pos= Fos Renmark
MH=z dBuVim dB dBuV/m dBalr dB di dE cm deg
1 133z.000 38%_54 -15.46 5400 44.53 EZ4.30 Z.60 33.98 100 £33 Awerage
Z 1332000 48_.38 -25.0Z 74.00 EE._43 E4.320 Z.60 33.98 100 0 Peak
] El1E0_.000 E7.01 -1g.5%% 74.00 E1.87 33.38 5.00 34.24 100 0 Peak
4 E150.000 45.13 -8.87 GE4.00 32%.593 33,38 5.00 3Z4.:24 100 £3 Awerage
LH EZ00.000 113 67 l0g. 45 33,44 5.00 Z4.2E 100 0 Peak
LR EZ00.000 10346 98,24 33.44 §.00 34.2E 100 £3 Awerags
7 EzB0_000 45.04 -8.5%6 E4.00 32373 33,50 &.00 34.1% 100 £3 Awerags
g EzE0_000 EB7.E8 -1le.7& 74.00 E1.57 33.E50 5.00 324.1% 100 0 Peak
El 5934000 €0.13 -13.87 74.00 E1.27 35.06 5.34 3ZE.54 100 0 Peak
1o 1 5934 000 E0.13 -3.87 E4.00 41_27 35.06 5.34 3E.54 100 Z3 Awerags
11 87E¢.000 EE5_10 -18.50 74.00 44.73 37.76 7.1z Z4.58 100 0 Peak
1z 87E¢.000 45.01 -8.5% GE4.00 324.70 37.76 7.1z Z4.58 100 127 Awerage

s*Remark: #5 and #6 Fundamental Signal
Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. : FZ791302A

> Test Mode : Mode 6

*  Temperature : 26~27°C

* Relative Humidity :49~509%
*  Test Engineer :__Derek

= Polarization : Horizontal

B The test that passed at minimum margin was marked by the boldface in the following table.
ﬂl]Leulel {dBuY/mj} Date: 2007-09-29 Time: 05:59:19

FCC CLASS-B
-fdB

L 30 224, 418. 612, 806, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition:FCOC CLASS-E Zm ANTZ2724 HORIZONTAL
EUT AP
POWER :120vac/ 60HzZ
MODEL :FR 7921302
MOME :1lln{a) Tx(Z20M) Ch44;52Z20MH=
Data Rate:f6.5
Owver Limit Beadintenrna Cable Preanp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dE dBuW,/m dBul dE/m dEB dE CIn deg
1 33.780 E9.68 -10.3z 40.00 39_.17 16.31 0.921 Z&6.686 = —-—— Peak
& zk0_.050 36.9z -9.08 46.00 45_F1 1E.587 .05 g5.91 —m —-—— Peak
3 ZEE_Z50 31.63 -14.37 4600 4253 1EF_48 g1l ZEUEE S —-—— Peak
4 374 200 35.47 -10.53 46.00 4434 14.388 Z.43 ZFE_EZ4 === —-—— Peak
k5 6z4_ 100 3&5.25 -9.75 46.00 40.07 13.36 3.6 E27.04 e —-—— Peak
& ! 875 400 4163 -4.37 4600 4176 EE_&GE 3.9 E6.87 1ao 241 Peak
SPORTON International Inc. Page No. : 58 of 95
TEL : 886-3-327-3456 Report Issued Date : Oct. 09, 2007
FAX : 886-3-328-4978 Report Version : 01

FCC ID : RE7-AP300
IC ID : 6749A-AP300



FCC TEST REPORT

Report No. : FZ791302A

Level (dBuW/mj}
17

Date: 2007-09-28 Time: 05:21:29

3
4
FCG CLASS-B
-6dB
59 ’ FCC CLASS-B-AY
-6dB
2
0
1000 5800. 10600. 15400, 20200, 25000
Frequency (MHz)
Site 03CHO4-HT
Condition: FCC CLASE-B Sm HF-ANT-6503 HOBRIZONTAL
EUT AP
POWER 1z0Vac,/60H=
MODEL cFR 731302
MOME tllmia) Tx(ZO0M) Chdd;EZZ0MH=z
Data Rate:6_5
Owver Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dE dBuW,/m dBEul dE/m dE dE Ccm deg
1 E150.000 S0.05 -E3.95 74.00 44.91 3338 .00 34.24 100 0 Peak
z E150.000 37.28 -16.7E% E4.00 3Z.14 33.38 .00 34._24 100 43 Average
X LEz0.000 10z.37 27.13 33.46 .00 3427 100 0 Peak
4 EEz0.000 =027 B8E.03 33.48 .00 3427 100 43 Average
5 LEEED.000 37.26 -16.74 E54.00 31.%&6 33_E0 .00 34.1%9 100 43 Awverage
& EEED.000 50.36 —-E3.64 74.00 45 058 3380 &.00 34.1%9 100 0 Peak
7 878Z.000 E5.Z6 —-18.74 74.00 44.883 37.84 7.16  34.6ZF 100 0 Peak
= 878Z.000 43.97 -10.03 54.00 33.5%9 37._84 .16 34.6F 100 178 Awerage

*Remark: #3 and #4 Fundamental Signal

Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. : FZ791302A

* Polarization : Vertical
B The test that passed at minimum margin was marked by the boldface in the following table.
suLeueI {dBuVY/mj} Date: 2007-09-29 Time: 06:06:33

FCC CLASS-B
-BdB

3
B
2 4
1]
30 224, 418. 612, 806, 1000
Frequency (MHz)
Site 03CHO4-HT
Condition: FCC CLASE-BE 3m ANTZ7:EZd4 WERTICAL
EUT AP
POWEER t1z0Vac f60H=
MODEL cFR 721302
MOME tllniay TxiZ0M) Ched:EZz20MHz
Data Rate:6.f
Orer Limit Peadintenna Cable Preamp int  Table
Freqg Lewel Limit Line Lewel Factor Lo=zs Factor Pos= Fos Renmark
MHz dBuV/m dB dBuV/m dBalr dE fm dE di cm deg
1! FE2.8970 36.21 -3.79 40.00 45 65 16.33 0.90 Z&8_66 100 73 Peak
& 14z _ 860 29.34 -14_ 16 43 50 43.38 10.63 1.64 Z&6_.30 e —-—— Peak
3 zk0_.050 37.13 -5.87 46.00 45_4F 1E.E57 208 =zE.8l =S —-—— Peak
4 Eoo_z00 30.9z -15.08 46.00 35.E8 16.91 £.81 gz7.08 e —-—— FPeak
E gz4_. 100 3450 -11.50 46.00 38.3EF 13.3%6 I8 E7.04 = —-—— Peak
& 875400 39.13 -6.87 46.00 39.F6 EE.GBE 3.9 Z6.87 il —-—— Peak
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FCC TEST REPORT Report No. : FZ791302A

1?Leuel {dBuY/mj} Date: 2007-09-28 Time: 05:23:46
1
i
FCC CLASS-B
-6dB
59 9 11 FCC CLASS-B-AV
2 -6dB
Ao "
v 1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3w HF-ANT-6903 WERTICAL
EUT DAD
POWER :1Z20Vac/60Hz
MODEL tFR 73130Z
HMOME tllnday TxiZ0M) Ch4d:5zz0MOz

Data Rate:6. b
Owver Limit Peadintenna Cable Preamp int  Table

Fregq Lewel Limit Line Lewel Factor Lo=zs Factor Pos= Fos Remark
MHz dBuV/m dE dBuW,/m dBul dE /m dE dE CIn deg
1 1430.000 38.03 -15.97 E54.00 44.01 ZE5_12 Z.71 33.81 100 3E1 Awverage
z 1430.000 4911 -&4.8% 74.00 &5.09 ZE5_12 z.71 33.81 100 0 Peak
b} E150.000 5Z2.45 -F1.55 74.00 47.31 33.38 .00 34.24 100 0 Peak
4 L5150.000 40.40 -13.60 54.00 35.Z6 33.38 .00 34_24 100 386 Awverage
£ X EEz0.000 11lz.59% 107.71  33.4e .00 24 2Z 100 0 Peak
=3 ] LEZ0.000 10z.34 97.10 33.4e6 .00 24,22 100 256 Awerage
7 EEED.000 44,21 -5.03 E4.00 395.60 32.E50 .00 324,19 100 255 Awerage
= EEED.OOO0 E7.9Z -lg.02 74,00 EZ.61 33.E0 .00 324,19 100 0 FPeak
a Egog.000 EE.15 -18.81 74.00 43,323 33.86 .01 24,08 100 0 Peak
10 LEeog.000 42,97 -11.02 E4.00 37.17 33.86 .01 24,08 100 256 Awverage
11 8308.000 E5_Z1 -18.7% 74.00 4517 37_E3 .91 34.11 100 0 Peak
1z 8308.000 44.00 -10.00 54.00 33.%6 37_E3 5.91 34.11 100 177 Awverage

skRemark: #5 and #6 Fundamental Signal
Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. : FZ791302A

> Test Mode : Mode 7

*  Temperature : 26~27°C

* Relative Humidity :49~509%
*  Test Engineer :__Derek

= Polarization : Horizontal

B The test that passed at minimum margin was marked by the boldface in the following table.
suLeueI {dBuY/mj} Date: 2007-09-29 Time: 05:29:57

FCC CLASS-B
-fdB

o 30 224, 8. 612, §06. 1000
Frequency (MHz)
gite :03CHO4-HY
Condition: FCOC CLASS-E Zm ANTZ2724 HORIZONTAL
EUT DAP
POWER :120vVac/ 60Hz
MODEL :FR 7921302
MOME :1lln{a) Tx({40M) Ch38;5130MH=

Data Rate:13.5
Owver Limit Peadintenna Cable Preamp int Table

Freq Lewel Limit Line Lewel Factor Lo=zs Factor Pos= FPos Remark
MHz dBuV/m dB dBuV/m dBalr dE /m dE di [=5 % deg

1 33.780 32.83 =-7.17 40.00 4z 27 16_31 0.91 Z6.66 e === Peak

z 41_610 32.8%9 -7.11 4000 47. 44 11.11 097 Z6.63 i === Peak

b} 2E0_050 37.71 -8.29 d4e.00 49 000 12 87 z.08 Z25.91 R === Peak

4 374_z00 3E_46 -10_54 45 00 44 33 14 83 Z.49 Z26.24 T === Peak

5 674100 35.72 -10.27 d46.00 329_55 19 96 BUFE 27.04 i -== Poak

& 1 875400 42 06 -394 de_ 00 4Z7_19 ‘Z2_&Z B9 EE.ET 100 290 Peak
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FCC TEST REPORT Report No. : FZ791302A

1?Leuel {dBuVY/mj} Date: 2007-09-28 Time: 05:27:28
3
4
FCC CLASS-B
-6dB
1
59 7 FCC CLASS-B-AV
-6dB
L 1000 5800. 10600. 15400, 20200, 25000
Frequency (MHz)
Site :0ECHO4-HY
Condition: FCC CLASS-B 3w HF-ANT-6903 HORIZONTAL
EUT CAD
POWER :1Z20Vac/60Hz
MODEL :FR 791302
HMOIME tllmiay Txe40M) Ch35:5120MHz

Data Rate:l3. %
Orer Limit Peadintenna Cable Preamp int  Table

Freqg Lewel Limit Line Lewel Factor Lo=zs Factor Pos= Fos Renmark
MHz dBuV/m dB dBuV/m dBalr dE fm dE di cm deg
1 LEl50.000 E&&.8% -17.11 <F4.00 KE1.7E 3338 600 34 24 100 0 Peak
Z El50.000 32.87 -14.13 E4_00 3473 3338 600 34 24 100 54 hwverage
3 X SEl=20.000 =702 21.83 33.42 .00 34 23 100 0 Peak
4 X El=20_000 2586 g20.687 33.42 600 34 23 100 L4 Awerage
5 LSEZE0_.000 37.31 -16.6% L5400 32.00 3350 &.00 34.1%9 100 54 Awerage
& LEEZE0_.000 4537 -z24_.63 7400 44 06 3350 &.00 3419 100 0 Peak
7 SE98.000 EE5.19 -18.81 74.00 44.53 37.62 7.07 324.48 100 0 Peak
g SE98.000 44.84 -5.16 E4.00 324.63 37.62 7.07 324.4% 100 53 Awerage

s«Remark: #3 and #4 Fundamental Signal
Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. : FZ791302A

* Polarization : Vertical
B The test that passed at minimum margin was marked by the boldface in the following table.
suLeueI {dBuY¥/mj} Date: 2007-09-29 Time: 05:37:11

FCC CLASS-B
-fdB

it = i
2 4
° 30 224, 418. 612, 806, 1000
Frequency {(MHz)
Site t03CHO4-HT
Condition: FCC CLASE-B Zm ANTETZ4 WERTICAL
EUT tAP
DOWER t1Z0Vac/G0Hz
MODEL :FR 731302
MOME llnia) Txi40M) Ch38;E130MH=z
Data Rate:l3._5
Owver Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Benmark
MHz dBuV/m dE dBuW,/m dBul dE/m dB dE CIn deg
1! FE.S70 2E.94 -4.06 40,00 4E5.38 18.33 0.90 E&.g% ioo l4& Peak
Z lds. 100 31.32 -lz.18 43.50 45.z2¢ 10.70 l.65 Eg.29 Shw -—-— Peak
2 ZEO.0ED 37.32 -8.68 d46.00 48.81 1z.57 Z.05 E5.91 = --— Peak
4 Eo0.z00 20.E5F -15.45 45,00 327.21 1lg.91 .81 E7.0%8 = --— Peak
E 24,100 36.lz -2.88 d46.00 35.54 19 98 .26 ET7.04 === -—-— Peak
B 275,400 33,02 -5.97 46.00 39.16 EEZ.cE 2.9 E6.87 Shw -—-— Peak
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FCC TEST REPORT Report No. : FZ791302A

ﬁLeueI (dBuY/mj} Date: 2007-09-28 Time: 05:25:46
5
i
FCC CLASS-B
B -6dB
59 g 1 FCC CLASS-B-AV
2 4 ik -6dB
i
. 1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Sice :03CHO4-HT
Condition: FCC CLASE-B Zm HF-ANT-£9032 WERTICAL
EUT TAP
POWEER 1 lz0WVac/c0Hz
HMODEL SFR 73130Z
HMOME tllnmiay Txe40M) Ch35:5120MHz

Data Rate:l13. %
Owver Limit Peadintenna Cable Preanp int Table

Freq Lewel Limit Line Lewel Factor Lo=zs Factor Pos= Fos Remark
MHz dBuV/m dB dBuV/m dBalr dE /m dB di cm deg
1 l4zg.000 37.8% -1e.11 E4.00 43.87 EL5.1:zZ z.71 323.81 100 3le Awverage
z 14Z2.000 48.82 -25.18 74.00 £54.80 E5.1:z2 .71 323.81 100 0 Peak
3 ElE0.000 e&5.02 -8.598 74.00 E53.88 33.38 &.00 324.24 100 0 Peak
4 ElEC0.000 45.81 -7.1% GE4.00 41.87 33.38 &.00 24_24 100 350 Awverage
EH £E130.000 108,33 103.14 33.42 .00 32423 100 0 Peak
& n El30.000 27.E21 Q2.0 33.4Z .00 32423 100 350 Awverage
7 LEE0.000 E4.85 -15.35 74.00 4%.34 33,50 .00 324.13 100 0 Peak
g LEE0.000 41.45% -12.51 E4.00 36.18 33.E50 .00 24.13 100 350 Awverage
3 LElz.000 E54.%5 -1%.058 74.00 43 15 33.86 .01 324.08 100 0 Peak
1d EElz.000 43.56 -10.44 E4.00 37.76 33.86 &.01 324.08 100 Z48 Awverage
11 2694000 EE.37 -18.03 74.00 45.87 37.74 7.1z 24.58 100 0 Peak
1z 2694 000 45.81 -8.3% E4.00 3E5.31 37.74 7.1z 24.58 100 195 Awverage

s*Remark: #5 and #6 Fundamental Signal
Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. : FZ791302A

> Test Mode : Mode 8

*  Temperature : 26~27°C

* Relative Humidity :49~509%

*  Test Engineer :__Derek

= Polarization : Horizontal

B The test that passed at minimum margin was marked by the boldface in the following table.

- Level (dBuW/mj} Date: 2007-09-29 Time: 05:43:44

FCC CLASS-B
-5dB

s 30 224, 418. 612, 806, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCOCO CLASS-B 3m ANTZ2724 HORIZONTAL
EUT AR
POWER :120vVac/ 60Hz
MCODEL :FR 791302
MOME :1llnfa) Tx({40M) Ch44;52Z20MH=
Data Rate:13.5
Owver Limit Beadintenna Cable Preamnp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dE dBuW,/m dBEul dE/m dEB dE Ccm deg
1 20.810 E8.08 -11.9%9% 40,00 37_E1 1&6.326 083 Z&.87 s —-—— Peak
zZ ZE0D.0ED 35.856 -9.14 d45_00 4215 1z. 57 .08 EZE.91 S —-—— Peak
2 ZEE.ZE0  21.38 -14. 62 46.00 4Z.84 1z 42 2.11 ZE.8% e —-—— Peak
4 374,200 32E5.EZ -10.49 46.00 44.359 14 8383 Z2.493 Zg.24 e ——— Peak
E 524100 37.42 -8.87 46.00 41 5 19 %96 2.E6 E7.04 T ——— Peak
& | 875.400 4F.11 -3.83% d4g.00 4Z_ 24 ZZ_BE FLPE 2667 100 73 Peak
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FCC TEST REPORT

Report No. : FZ791302A

Date: 2007-09-28 Time: 05:29:36

Level (dBuW/mj}
17

FCG CLASS-B
-6dB
59 i FCC CLASS-B-AY
-6dB
l:I1l]llll 5800. 10600. 15400, 20200, 25000
Frequency {(MHz)
Site t03CHO4-HY
Condition: FCC CLASE-B Sm HF-ANT-6503 HOBRIZONTAL
EUT AP
POWER c1z0Vac,/60H=
MODEL :FR 731302
MOME tllnia) Tx(40M) Chdd;EZZ0MH=
Data Rate:l3 &
Ower Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dE dBuW,/m dBul dE /m dE dE CIn deg
1 E150.000 37.73 -16.27 E4.00 3EZ.E5% 33_38 .00 3424 100 3EE Awerage
z E150.000 50.36 —-E3.64 74.00 45 FZF 33.38 6.00 34 24 100 0 Peak
32X LEz0.000 100.54 2E.30 33.46 .00 3427 100 0 Peak
4 LEEZz0.000 88.39 83.15 33.48 .00 3427 100 3EE Awerage
5 LEEZE0.000 6G4.44 -9 56 74,00 5%9.13 33_E0 .00 34,19 100 0 Peak
& LEED.000 43.05 -10.95 EB4.00 37.74 33_E0 &.00 34.1%9 100 3EE Awverage
7 8764.000 E5_35 -18.65 74.00 44397 37_82 .16 34,60 100 0 Peak
= 8764000 44_ 85 -9.35 E54.00 34.E7 37.82 7.16  34.80 100 94 Awverage

*&Remark: #3 and #4 Fundamental Signal

Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. : FZ791302A

* Polarization : Vertical
B The test that passed at minimum margin was marked by the boldface in the following table.
suLeueI {dBuVY/mj} Date: 2007-09-29 Time: 05:50:57

FCC CLASS-B
-BdB

= o i 3
4
2
L 30 224, 418. 612, 806, 1000
Frequency (MHz)
Sice :03CHO4-HY
Condition: FCC CLASE-B Zm ANTET7Z4 WERTICAL
EUT TAP
DPOWEER tlz0Vac,/e0H=
MODEL SFR 73130z
HMOIME tllmday Txe40M) Ched:EZz20MHz

Data Rate:l3. %
Orer Limit Peadintenna Cable Preamp int  Table

Freqg Lewel Limit Line Lewel Factor Lo=zs Factor Pos= Fos Renmark
MHz dBuV/m dB dBuV/m dBalr dE fm dE di cm deg
1! F2.970 36.E56 -3.44 40.00 46.00 1&.33 0.90 Z6.668 100 £14 Peak
Z 124770 Z5.4F -14.08 43.50 4Z.38 11.30 1.51 Ee6.37 e -—- Peak
] EED.0EO0 37.1& -8.8% d46.00 48.41 12.57 Z.05 E5.51 =me -—— Peak
4 EOD_200 3E.14 -13.86 d46.00 35.50 15.351 .81 g7.0% il -—- Peak
5 524100 34.9F -11.0% 46.00 38.74 15.3%6 F.EE E7.04 S -—— Peak
& g75.400 38.5% -7.01 d46.00 39.1Z ZE.6E .92 E6.87 e -—- Peak
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FCC TEST REPORT Report No. : FZ791302A

ﬁLeueI (dBuY/mj} Date: 2007-09-28 Time: 05:31:43
o
l:
K FCG CLASS-B
-6dB
59 =
4 m FCC CLASS-B-AV
2 -6dB
i) f
1]
1000 5800. 10600. 15400, 20200, 25000
Frequency {(MHz)
Site t03CHO4-HT
Condition: FCC CLASS-B Zm HF-ANT-S203 VERTICAL
EUT AP
POWER 1z0Vac,/60H=
MODEL cFR 731302
MOME tllnia) Txi40M) Chdd;EZZ0MH=z
Data Rate:l3. &
Owver Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dE dBuW,/m dBEul dE/m dE dE Ccm deg
1 1430.000 37.6Z -16.38 54.00 43.60 ZE5_1z2 z.71 33.81 100 345 Awverage
z 1430.000 48.70 -E5.30 74.00 &4.68 ZE5_12 Z.71 33.81 100 0 Peak
b} El150.000 42.38 -11.6F 54.00 37.Z4 33.38 .00 34.24 100 Z8 Awverage
4 E150.000 53.80 -Z0.z0 74.00 42.66 33.38 .00 34,24 100 0 Peak
e d LEz0.000 111.4% 105,24 332.46 .00 24 2Z 100 0 Peak
& [ LEz0.000 29 22 93.98 33.4¢6 .00 324,22 100 28 Awverage
7! EEED.O0O0 73.2¢ -0.74 74.00 €7.95 332.E0 .00 34,19 100 0 FPeak
=I EEED.OOO0 E2.81 -0.3%3 E4.00 423.320 332.L50 .00 24,19 100 £8 Awverage
a LEg38.000 52,07 -15.92 74,00 ELZ.z4 33.88 .02 24,07 100 0 Peak
10 LEg32.000 44, B2 -0.4F E4.00 38,75 33.88 .02 24,07 100 28 Awerage
11 gfo0.000  EE.1Z -19.82 74,00 45.01 37.E0 7.01 24,40 100 0 Peak
i gLf00.000 44,83 -2.17 E4.00 324.7E 37.L50 .01 24,40 100 63 Awverage

s*Remark: #5 and #6 Fundamental Signal
Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. : FZ791302A

= Test Mode : Mode 9 (Module2)

*  Temperature : 26~27°C

* Relative Humidity :49~509%

*  Test Engineer :__Derek

= Polarization : Horizontal

B The test that passed at minimum margin was marked by the boldface in the following table.

- Level (dBuW/mj) Date: 2007-09-29 Time: 07:32:33

FCC CLASS-B
-hdB

30 224, 418. 612, 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCOC CLASS-B 3m ANTZ2724 HORIZONTAL
EUT t AR
POWER :120vac/ 60Hz
MCODEL :FR 791302
MOME :1lln{a) T=(40M)_Ch44;52Z0MH=
Data Rate:13.5
Ower Limit RBeadintenna Cable Preamp int  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/m dE dBuW/m dBul dBE /m dB dE cm deg
1 20.810 30.00 -1l0.00 40,00 3943 1636 0.8 Z&.87 == ——— Peak
zZ ZEOD.0ERD 27.E7 -8.73 46.00 42 85 1257 2. 08 “ZE.81 i ——— Peak
2 EZGE.ZE0  320.77 -1E.E3 45.00 4Z.03 1Z.48 £.11 EZE.8& M ——-— Peak
4 374,200 32E.2z -10.78 46.00 44.09 14 823 Z.493 Zg.Z24 === ——— Peak
E 624100 3&6.28 -9 7 46.00 40.10 19 38 2.E6 EZ7.04 il ——— Peak
& | 875,400 4FZ.87 -32.03 4g.00 4310 ZZ_gE 3.9 Z6.87 100 248 Peak
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FCC TEST REPORT

Report No. : FZ791302A

Date: 2007-09-30 Time: 05:16:04

Level (dBuW/mj)
17

FCC CLASS-B
-6dB
59 ¢ FCC CLASS B-AV
-6dB
l]1l]l]ll 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
Site O03CHO4-HT
Condition: FCC CLASE-E 3m HF-ANT-6903 HORIZONTAL
EUT AP
POWEER t1lZ0Vac/G0Hz
MODEL tFR 721302
MOME tllntay Txe40M) Ched:EZzZ0MHz
Data Rate:132.5
Over Limit Peadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Lo=zs Factor Fos Pos Renmark
MHz dBuV/m dE dBEuW/m dBul dBE fm dEB dE cm deg
1 El50.000 38_2Z0 -15.80 L5400 33.06 3338 600 34 24 100 317 Average
Z El50.000 EO.15 -23.85 F4.00 45.01 3338 600 34 24 100 0 Peak
3 X EEZZz0.000 103._ 44 2B _EZ0  33_46 .00 34 22 100 0 Peak
4 X EEz0_.000 921_E52 SE.28 33_46 600 34 22 100 217 Average
k5 EEE0.000 44,61 -32.33 L4 00 322,30 32 50 .00 324 19 lo0 217 Average
& LEEED.000 e&7.06 -6.94 74,00 £1.75 3350 .00 324.13 la0 0 Peak
? 874Z.000 EE5.82 -12.1% 74.00 45_43 37.78 7.15 24.80 100 0 Peak
g 874Z.000 44.57 -3.43 E4.00 324.24 37.78 7.15 24._80 100 Z73 hwverage

*&Remark: #3 and #4 Fundamental Signal

Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. : FZ791302A

* Polarization : Vertical
B The test that passed at minimum margin was marked by the boldface in the following table.

suLEUEl {dBuv/m} Date: 2007-09-29 Time: 07:39:47
FCG CLASS-B
-pdB
aol— 5 £
o — ;
4 4
uiil] 224, 418. 612, 806. 1000
Frequency (MHz)
Site c03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 WERTICAL
EUT AP
POWEER t1E20Vacf60H=
MODEL :FR 791302
MOME :llnia) Tx{40M) Chd4;5=220MH=
Data Rate:132.5
Owver Limit Peadintenna Cable Preamp int Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= FPos Remark
MH=z dBEuV:im dB dBuV/m dBalr dB fm di dBE cm deg
11 ZE.970 35.40 -4.50 40.00 44_84 16,33 0.%0 EZ6.68 100 163 Peak
z 124 770 E23.E4 -14.Z6 43.50 42.E0 11.30 1.81 E6.37 ] -—— Peak
3 ZEBO.0ED  37.01 -8.%% 46.00 48.30 1Z.&87 .05 E5.91 i -—— Peak
4 EO0_E00 31.1¢ -1l4.84 4500 3I8.E52 1l&.91 Z.81 Ez7.08 ] -=— Peak
5 G24.100 34.50 -11.50 46.00 38.3& 13.396 3.Eq E7.04 = -—— Peak
& g75.400 39,60 -6.40 46.00 35.73 EZ.6E 3.92 E6.87 = -—— Peak
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FCC TEST REPORT Report No. : FZ791302A

Level (dBuW/m} Date: 2007-09-30 Time: 05:19:33
17 o
g
FCC CLASS-B
-6dB
¢}
59 4 i FCC CLASS-B-AV
2 P e -6dB
L= T
l]1lfllflll 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
Site t03CHO4-HT
E'S'.'é‘.it,ion:FCC CLAZS-E Zm HF-ANT-c52032 VERTICAL
EUT T AP
DOWER tlZ0Vac/c0Hz
HODEL :FR 72120z
HOME tllnmday Txe40M) Ched:EZZ0MHz
Data Rate:132.5
Ower Limit RBeadintenna Cable Preanp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/m dE dBuW/m dBul dE fm dEB dE cm deg
1 1E00.000 37.684 -36.36 74.00 43.F6 Z5_30 Z.7% 33.70 1oo 245 Awverage
z 1E00.000 48.88 -E5.1% 74.00 &4.E50 ZE5_30 Z.7% 33.70 1aoo 0 Peak
b} E150.000 43.3Z -10.68 54.00 38.18 33.38 .00 3424 1oo0 Z0 Awverage
4 E150.000 &5.83 -18.37 74.00 50.4% 33_38 .00 34_24 lno 0 Peak
g LEz0.000 1lz.85 l07.81 33,46 .00 324 22 lno 0 Peak
&R LEZ0.000 100.54 SE.40 33.46 .00 34 22 100 Z0 Awverage
et | LELD.000 53.4% -0.L51 E4.00 48.18 3350 .00 324.19 100 Z0 bwerage
| g ! LESD.O000 73,7 -0.23 74.00 e2.41 3350 .00 24,19 100 0 Peak
a EE93.000 E58.43 -15.57 74,00 EZ.64 33.8F .01 24,08 100 0 Peak
10 EE92.000 44,25 -5.05 E4.00 39,16 33.8E5 .01 24,08 100 Z0 Awverage
11 292,000 5521 -l9.83 74,00 45.04 3772 7.11 24,56 100 0 Peak
1z Se9Z.000 45,01 -8.9% E4.00 34.74 37.72 7.11 24 E8 100 143 Awerage

s<Remark: #5 and #6 Fundamental Signal
Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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> Test Mode : Mode 10

*  Temperature : 26~27°C

* Relative Humidity :49~509%
*  Test Engineer :__Derek

= Polarization : Horizontal

B The test that passed at minimum margin was marked by the boldface in the following table.
suLeueI {dBuY/mj} Date: 2007-09-29 Time: 07:32:33

FCC CLASS-B
-fdB

f = T i
3
° 30 224, 418. 612, B06. 1000
Frequency (MHz)
gite :03CHO4-HY
Condition: FCOC CLASS-E Zm ANTZ2724 HORIZONTAL
EUT DAP
POWER :120vac/ 60HzZ
MODEL :FR 7921302
MOME :1lln{a) Tx({40M) Ch38+1ln{a) Txz(40)M Chdd
Data Rate:13.5
Owver Limit Peadintenna Cable Preamp int Table
Freq Lewel Limit Line Lewel Factor Lo=zs Factor Pos= FPos Remark
MHz dBuV/m dB dBuV/m dBalr dE /m dE di [=5 % deg
1 30.810 30.45 -9_E5E5 40.00 39.88 16.36 0.88 Z6.87 St —-—— Peak
< zk0_.050 37.5% -5.41 4600 45.88% 1E.587 .08 Z5.91 === —-—— Peak
3 Z66_2Z50 30.68 -15.3F 46.00 41.%4 1Z.48 sl GEEBE HE— —-—— Peak
4 374 z00 3497 -11.03 46.00 43.54 14.38 Z.49 ZFE_E4 e —-—— Peak
5 g6z4_100 35.98 -10.0Z 46.00 33.80 13.36 3.6 E27.04 i —-—— Peak
& ! 875400 41. 65 -4.35 4600 4178 EE_&BE B.97 P67 100 145 Peak
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Level (dBuW/mj}
17

Date: 2007-09-30 Time: 05:16:04

5
4
FCG CLASS-B
-6dB
1
58 3 FCC CLASS-B-AY
-6dB
H
l]1l]llll 5800. 10600. 15400, 20200, 25000
Frequency (MHz)
Site 03CHO4-HT
Condition: FCC CLASE-E 3m HF-ANT-6503 HORIZONTAL
EUT AP
POWEER t1z0Vac f60H=
MODEL cFR 721302
MOME cllniay Txi40M) Ch3S+llnia) Tx({40)M Chdd
Data Rate:l2.&
Orer Limit Peadintenna Cable Preamp int  Table
Freqg Lewel Limit Line Lewel Factor Lo=zs Factor Pos= Fos Renmark
MHz dBuV/m dB dBuV/m dBalr dE fm dE di cm deg
1 ElE0.000 E5.E0 -14.80 74.00 E54.08 33,38 .00 324.24 100 0 Peak
z ElE0.000 41.07 -12.53 GE4.00 325.593 33.38 .00 324_24 100 L4 Awverags
2K £El30.000 85.49 21.30 33.4Z &.00 32423 100 L4 Awverage
4 H El30.000 25,11 93,98 33.4Z .00 32423 100 0 Peak
EH EEECQ.0Q0OD 104.8239 99,65 33.48 & .00 3242 100 0 Peak
& H LEZ0.000 21.33 S6.69 33.46 .00 3242 100 317 Awerage
7 LEECD.000 45.03 -8.97 E4.00 3237 33.E0 .00 324.13 100 317 Awverage
g LEE0.000 e&7.856 -6.14 74.00 EE.BE 33.E0 .00 324.13 100 0 Peak
3 g74z.000 EE.74 -18.26 74.00 45_41 37.78 7.15 24.80 100 0 Peak
10 g742.000 44.F5 -5.75 E4.00 323.9E 37.78 7.15 24.80 100 338 Awerage

kRemark: #3, #4 #5 and #6 Fundamental Signal
Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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* Polarization : Vertical
B The test that passed at minimum margin was marked by the boldface in the following table.

ﬂl]Leulel (dBuVY/mj} Date: 2007-09-29 Time: 07:39:47
FCG CLASS-B
-pdB
40—‘ = 5}
)
4
2
s 30 224, 418. 612, 806, 1000
Frequency (MHz)
Site :03CHO4-HT
Condition: FCC CLASE-B Sm ANTEYZ4 WERTICAL
EUT AP
POWER 1z0Vac,/60H=
MODEL :FR 731302
MOME tllnia) Txi40M) Ch38+lin{a) Tx(40)M Ch44
Data Rate:l3._5&
Owver Limit Beadintenta Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dE dBEuW,/m dBEul dE/m dEB dE Ccm deg
Al FE.S70 35,65 -4.35 40,00 45.0% 1&8_33 0.90 E&.66 100 148 Peak
z 1&4. 770 Z9_F4 -14_ F6 43.50 4. 20 11.%90 1.51 E86.37 =i --- Peak
b} ZE0.0E0 37.84 -8.46 46.00 48.83 1z.57 Zz.05 E5.91 === --- Peak
4 Eo0.z0o0 31.87 -14.43 46.00 38.93 16.91 z.81 E7.0%8 = --- Peak
5 £Z4.100 34_.83 -11.47 46.00 38.35 19.96 .26 ET.04 ol -—-— Peak
& 875.400 3%.44 -5_86 46.00 3957 EZ_EE .92 E6.87 St --- Peak
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Date: 2007-09-30 Time: 05:19:33

Level (dBuW/m}
17

;
] FCC CLASS-B
] -6dB
11
3 4 13 FCC CLASS-B-AY
1 ! -6dB
HF
l]1l]llll 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
Site 03CHO4-HT
Condition: FCC CLASS-B Zm HF-ANT-S203 VERTICAL
EUT AP
DOWER t1lZ0Vac/c0Hz
HODEL :FR 79120z
MOME tllmday Txe40M) Chi3S8+llnia) Tx(40)M Chdd
Data Rate:l3. 5
Owver Limit Peadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dE dBuW,/m dBul dE/m dB dE CIn deg
1 1E00.000 48.81 -E5.3% 74,00 &4.23 ZE5_30 Z.7% 33.70 100 0 Peak
z 1E00.000 37.14 -36.86 74.00 4F. 76 ZE5_30 Z.7%9 33.70 100 £45 Awverage
el El150.000 71.17 =-E£.83 74.00 &&6.03 3338 600 3424 ioo 0 Peak
4 ! LEl50.000 &2.88 -1.1F E54.00 47.74 33_38 .00 34 24 100 35 Awerage
& £190.000 110.583 105.34 33.4F .00 3423 100 0 Peak
& X Ela0.000 28 .72 93.52 33.4:z2 .00 34,23 100 2EZ Awerage
T LEz0.000 1132.7% 108,52 33.44 .00 34 22 100 0 Peak
8@ LEzD.000 101.27 . . _ _ ... 9&.03 33.46 .00 34,22 100 13 Awverage
| = LEED.O000 E3.83 -0.37 E4.00 48.3& 33.E50 .00 324,19 100 1% Awverage
10! EBEED.OOO0 73,83 -0.41 74,00 e2.z8 33.50 .00 324,19 100 0 Peak
11 EEE2.000 £1.0% -12.591 74.00 E5E5.23 33.83 .01 24,09 100 0 Peak
A | LEE2. 000 E0.08 -32.9E E4.00 44,3 33.83 .01 24,09 100 29 Awverage
13 S€9Z.000 EB.14 -18.86 74,00 44.87 37.7:2 7.11 24,56 100 0 Peak
14 SE9Z.000 44.7% -3.F1 E54.00 34.5&2 37.7:2 7.11 34.588 1ao 114 Awerage

<Remark: #5 #6 ,and #7 Fundamental Signal

Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No.
E.l.R.P. Power
Frequency Field Strength o o
(MH2) (dBuV/m) EIRP (dBm) Over Limit (dB) Limit (EIPR dBm)
5150.00 MHz 57.76 dBuV/m -42.24 -15.24 -27.00
5250.00 MHz 58.42 dBuV/m -41.58 -14.58 -27.00
5150.00 MHz 51.32 dBuV/m -48.68 -21.68 -27.00
5250.00 MHz 57.92 dBuV/m -42.08 -15.08 -27.00
5150.00 MHz 65.02 dBuV/m -34.98 -7.98 -27.00
5250.00 MHz 73.26 dBuV/m -26.74 0.26 -27.00

Remark: EIRP=10*Log({10"[(Field Strength-120)/20]*distance}"2/{30*[10"(Antenna Gain/10)]}/0.001)
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5.7 Band Edges Measurement
5.7.1 Measuring Instruments :
As described in chapter 6 of this test report.
5.7.2 Test Procedure :
1. Set both RBW and VBW of spectrum analyzer to 1MHz with convenient frequency span

including 1MHz bandwidth from band edge.

2. The band edges was measured and recorded.
5.7.3 Test Result :

Temperature : 26~27C
Relative Humidity :49~509%

Test Result Mode Verdict
Test Result for 802.11a : PASS
5.7.4 Test Data
® *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -34.77 dBm
Ref 25 dBm “Att 20 dB “SWT 500 ms 5.149600000 GHz

Oofffet 21[5 dB “
-20.

M 10 ES B

VAXH /"‘A
LvL
Lo

Center 5.139 GHz 10 MHz/ Span 100 MHz

Date: 5.0CT.2007 00:19:10 802.11a CH36
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® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -34.90 dBm

Ref 25 dBm *Att 20 dB *SWT 500 ms 5.273400000 GHz

Offset 21}5 dB “

11.24 dBi

j '
MAXH
LvL

D2 -B.76 dB

10

-—-50.

-—60.

70 =

Center 5.261 GHz 10 MHz/ Span 100 MHz

Date: 5.0CT.2007 00:16:45 802.11a CH44
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® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -31.34 dBm

Ref 20 dBm *Att 20 dB *SWT 500 ms 5.150000000 GHz

20 Offset 2115 dB

o D1 11.68 dBm AT AP, [ A ]

MAXH o

/ LvL
D2 -[8.37 dB|

—-10.

--50.

-—60.

—-70.

F1
-80

Center 5.141 GHz 10 MHz/ Span 100 MHz

802.11n 20M CH36
Date: 2.0CT.2007 21:42:16

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -35.23 dBm

Ref 25 dBm *Att 20 dB *SWT 500 ms 5.268000000 GHz

Offset 21}5 dB

M&w dB
o
MAXH

D2 -A.51 dBj

1
" T A b AN s IS AN

| —40

| -50

- —60.

|70 L

Center 5.26 GHz 10 MHz/ Span 100 MHz

Date: 4.0CT.2007 21:06:18 802.11n 20M CH44
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@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -28.03 dBm
Ref 25 dBm *Att 20 dB “SWT 500 ms 5.150000000 GHz
Offget 21(5 dB ‘|
20
D1 12.1f7 dBm.
1 PRI MAV P NENTVN
MAXH
LVL
0
D2 -|7.83 dB| / \
=TS) 4
J
-20
1N/
|30 Pl 3DB
EFRNTRTE NN UV WPUTNTOTI FEY S | Y \WJMN
L -40
- -50
-60
__70 =
Center 5.1365 GHz 15 MHz/ Span 150 MHz

Date: 1.0CT.2007 22:03:58  802.11n 40M CH38

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -23.52 dBm

Ref 25 dBm *Att 20 dB *SWT 500 ms 5.250700000 GHz

Offset 21}5 dB

r AR Lomn
MAXH [d\M N \
LvL
0]
T D2 -[7.9 d\im
| -20 \\;
--30. ‘M, 3DB
%WWMW A b WA
| —40
| -50
- —60.
|70 1
Center 5.275 GHz 15 MHz/ Span 150 MHz
Date: 4.0CT.2007 20:24:37 802.11n 40M CH44
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5.8 Peak Excursion Ratio Measurement

5.8.1 Measuring Instruments :

As described in chapter 6 of this test report.

5.8.2 Test Procedure :

The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to and
maintained at 1 MHz. The video bandwidth is set to 3 MHz. Trace A is set peak detector and to Max
Hold, then to View. Then the detector is readjusted to sample detector, max hold to run for 60 seconds,
and the signal under this measurement condition is captured in Trace B in Accordance with the method
3 of DA-02-2138.

The difference between the traces is investigated. The marker is placed at the frequency which shows

the largest difference. The amplitude delta between the traces at this frequency is the peak excursion.

5.8.3 Test Setup Layout :

Spectrum
EUT Analyzer
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5.8.4 Test Result :

Temperature : 26~27C
Relative Humidity :49~509%

> 802.11a Normal mode

Channel Frequency Peak Excursion Limits Mode
(MHz) (dB) (dB) Ref. No.
36 5180 -1269 13 1
40 5200 -12.62 13 2
44 5220 -12.66 13 3
» 802.11n(a) 20M mode
Channel Frequency Peak Excursion Limits Mode
(MHz) (dB) (dB) Ref. No.
36 5180 -12.48 13 4
40 5200 -11.87 13 5
44 5220 -11.80 13 6
» 802.11n(a) 40M mode
Channel Frequency Peak Excursion Limits Mode
(MHz) (dBm) (dBm) Ref. No.
38 5190 -12.50 13 7
44 5220 -12.49 13 8
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5.8.5 Test Data

Mode Ref. No.
@ “RBW 1 MHz Delta 2 [T2 ]
“VBW 3 MHz -12.69 dB
Ref 25 dBm “Att 20 dB “SWT 500 ms -4.600000000 MHz
offket 21|5 dB Marker| 1 [T1 ||
20 T aBm
;\/_3.184320 00 GHz
Loasmme ]
1 pK |10 MMMW MM~
VIEW
AN AN MM A "L‘N'ﬁzl"m“"m VARSI o
P
/
{-20 \{
| _30_su 100 e 10b s
1 3
L-40
L-50
L-60
L-70
Center 5.18 GHz 2 MHz/ Span 20 MHz

Date: 5.0CT.2007 00:30:27

® “RBW 1 MHz Delta 2 [T2 ]
*VBW 3 MHz -12.62 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms -4 .440000000 MHz
offket 21]5 dB Marker| 1 [T1 ||
20 pe g aBm -
1 5204320000 GHz | I
1 ek 1o il e s mima™ Pt Mt antatd MW
VIEW
/ n ”“”MM"WWMWWMHMMI\MH “W\V\ Lve
/ Ny ]
-1,
/. \W
2 | _30_su 100 bf 10b 3DB
{-40
t -50
{ -60.
l 70
Center 5.2 GHz 2 MHz/ Span 20 MHz
Date: 5.0CT.2007 00:35:25
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®

*RBW 1 MHz
*VBW 3 MHz

Delta

2 [12 1]
-12

.66 dB

Ref 25 dBm “Att 20 dB “SWT 500 ms -4.480000000 MHz
offfet 21]5 dB Marker| 1 [T1 ||
20 I O aBm
1 5.224280000 GHz
1Pk fF10 et imieumatens et V_.»/\A‘Mh"\\mw
VIEW ‘\
v

\

| -40

-—-50

60

-—70

Center 5.22 GHz

2 MHz/

Date: 5.0CT.2007 00:39:40

Span 20 MHz

LvL
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*RBW 1 MHz

Delta 2 [T2 ]

“VBW 3 MHz -12.48 dB
Ref 25 dBm “Att 20 dB “SWT 500 ms 2.800000000 MHz
Offset 21]5 dB Marker| 1 [T1 |
-20 * 16 dBm
A
/MMMMW -Wfi cHz |
1 PK |10,
VIEW 2 PAN I \
/’;NVAWWWWMWM WWW\U\A .
»
/ \\
l-10 .A\
l-20
[ -30. I=l 100 oF 100 3B
4
| 40
I-50
--60-
L-70.
Center 5.18 GHz 2 MHz/ Span 20 MHz
Date: 4.0CT.2007 21:10:48
® “RBW 1 MHz Delta 2 [T2 ]
“VBW 3 MHz -11.87 dB
Ref 25 dBm “Att 20 dB “SWT 500 ms 1.800000000 MHz
Offset 21]5 dB Marker| 1 [T1
-20 T 6 aBm
MMMMWWMW\OE‘ GHz
1 PK [-10
VIEW Bl W
/:/,NWM\MMWVW A MWW\ .
o
/ \
--10-
(-20-
[ -30. I=] 100 of 100 3B
5
| 40
(--50-
L-60.
-70
Center 5.2 GHz 2 MHz/ Span 20 MHz
Date: 4.0CT.2007 21:14:34
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@ “RBW 1 MHz Delta 2 [T2 ]
“VBW 3 MHz -11.80 dB
Ref 25 dBm “Att 20 dB “SWT 500 ms 4.040000000 MHz
Ooffset 21]5 dB Marker| 1 [T1
l 20 1
16195 aBm
MMMWWMM{}Q 00 GHz
1 PK [0 ol ™
iew / AP AAAA A At Wwvww«.". T \
J/qu AM\ LVL
o
/ \
| -10

W

| -0

--50-

--60.

--70.

Center 5.22 GHz 2 MHz/ Span 20 MHz

Date: 4.0CT.2007 21:27:20
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@ “RBW 1 MHz Delta 2 [T2 ]
“VBW 3 MHz -12.50 dB
Ref 25 dBm “Att 20 dB “SWT 500 ms 4.000000000 MHz
Ooffket 21|5 dB Marker| 1 [T1 ||
-20 pe 6 dBm
] 5185920000 GHz
1 ek lao MM\/“’"""“‘*\N” W“‘W\M vy
VIEW /VMWWWW ‘WM A ,M/w\‘}\u L
/ \
-10
(-20
| _30_<u 100 bf 10h 3DB
7
| —40
I -50
L -60
70
Center 5.19 GHz 4 MHz/ Span 40 MHz
Date: 4.0CT.2007 20:54:17
® “RBW 1 MHz Delta 2 [T2 ]
“VBW 3 MHz -12.49 dB
Ref 25 dBm “Att 20 dB “SWT 500 ms -14.960000000 MHz
Offket 21[5 dB Marker| 1 [T1 ||
20 pe aBm
Sfjjﬁ 00 GHz
1 pK fri0 T ad "] P o ) Sastntie "
VIEW ’/MWWVWWW\,\ EMWMM% Lo
\
7/10
t-20
| _30_<u 100 bf 10h 3DB
8
| —40
(-50
L -60
l 70
Center 5.22 GHz 4 MHz/ Span 40 MHz
Date: 4.0CT.2007 20:49:00
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5.9 Frequency Stability

To ensure emission at the band edge is maintained within the authorized band, those values shall be
measured by radiation emissions at upper and lower frequency points, and finally compensated by frequency

deviation as procedures below.

The EUT was operated at the maximum output power, and connected to the spectrum analyzer which is set
to maximum hold function and peak detector. The peak value of the power envelope was measured and
noted. The upper and lower frequency points were respectively measured relatively 10dB lower than the
measured peak value. The frequency deviation was calculated by adding the upper frequency point and the
lower frequency point divided by two. Those detailed values of frequency deviation are provided in table

below.

Normal mode

Low Frequency

High Frequency

Center Frequency

Frequency Staility

Frequency(MHz) (F) (Fh) (Fo) (opm)
5180 5170.32 5188.96 5179.64 -0.36
5200 5190.92 5209.1 5200.01 0.01
5220 5210.64 5229.01 5219.825 -0.17

11n(a) 20M mode

Low Frequency

High Frequency

Center Frequency

Frequency Staility

Frequency(MHz) (F) (Fh) (FO) (opm)
5180 5170.56 5189.24 5179.9 -0.10
5200 5190.56 5209.16 5199.86 -20.14
5220 5210.52 5229.24 5219.88 39.88

11n(a) 40M mode

Low Frequency

High Frequency

Center Frequency

Frequency Staility

Frequency(MHz)
(F) (Fh) (Fc) (Ppm)
5190 5171.36 5208.56 5189.96 -0.04
5220 5201.2 5238.64 5219.92 -10.08
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5.10 Automatically discontinue transmission

During no any information transmission, the EUT can automatically discontinue transmission and
become standby mode for power saving .The EUT can detect the controlling signal of ACK message

transmitting from remote device and verify whether it shall resend or discontinue transmission .
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5.11 Antenna Requirements

The EUT meets antenna requirement of FCC for the following reasons.

5.11.1Standard Applicable

According to FCC 47 CFR Section 15.407(a)(1)(2) ,if transmitting antennas of directional gain greater
than 6 dBi are used, both the peak transmit power and the peak power spectral density shall be

reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

5.11.2Antenna Connected Construction

The antenna type used in this product is dipole for WLAN. The connector is reverse SMA on antenna

port and it is considered to meet antenna requirement of FCC.
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5 List of Measuring Equipments Used

Instrument Manufacturer Model No. Serial No. Characteristics | Calibration Date Due Date Remark
; Conduction
EMC Receiver R&S ESCS 30 100359 9kHz — 2.75GHz | Mar. 01, 2007 | Feb. 29, 2008
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz Mar. 31, 2007 | Mar. 30, 2008
(CO04-HY)
LISN Conduction
) EMCO 3810/2NM 9703-1839 9kHz — 30MHz Mar. 22, 2007 | Mar. 21, 2008
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz Apr. 20, 2007 | Apr. 19, 2008
(CO04-HY)
Conduction
ISN SCHAFFNER ISN T400 21653 9kHz —30MHz Mar. 09, 2007 | Mar. 08, 2008
(CO04-HY)
) Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO04-HY)
» Conduction
Power Divider Woken N/A 0120A04208001S 2GHz~8GHz N/A N/A
(CO04-HY)
3m Semi Anechoic 30 MHz - 1 GHz Radiation
Chamber TDK SAC-3M 03CHO04-HY am Oct. 30, 2006 | Oct. 29, 2007 (03CHO4-HY)
. Radiation
Amplifier Schaffner CPA9231A 3564 9 kHz - 2 GHz Aug.31, 2007 | Aug.30, 2008 (03CHO4-HY)
- ) Radiation
Amplifier Agilent 8449B 3008A01917 1~26.5GHz Nov. 15, 2007 | Nov. 14, 2007 (03CHO4-HY)
Radiation
Spectrum Analyzer R&S FSP40 100055 9KHz~40GHz June. 25, 2006 |[June. 24, 2008 (03CHO4-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2724 30 MHz - 1 GHz | Aug. 13,2007 | Aug. 12, 2008 (03CHO4-HY)
Radiation
SHF-EHF Horn Schwarzbeck BBHA 9170 9170-249 14G~40G Nov. 20, 2006 | Nov. 19, 2008 (03CHO4-HY)
. Radiation
Turn Table HD Deis HD 2000 420/610 0 - 360 degree N/A N/A (03CHO4-HY)
. Radiation
Antenna Mast Chaintek 3000 N/A I1m-4m N/A N/A (03CHO4-HY)
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6 Uncertainty of Test Site

Uncertainty of Conducted Emission Measurement

(150kHz ~ 30MHz)

Confidence of 95%  U=2Uc(y)

Contribution X
Uncertainty of
" U(Xi)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
Combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of
2.26

Uncertainty of Radiated Emission Measurement

(30MHz ~ 1000MHZz)

Contribution Uncertainty of i
. Probability u(x;)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
Combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of
Confidence of 95%  U=2Uc(y) 224
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Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)

Contribution Uncertainty of )
Ci Ci*u(x
probapiiy | U(%) !
dB o
Distribution
Receiver reading 10.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration 1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration 10.50 Normal(k=2) 0.25 1 0.25
Receiver Correction 12.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection 1+2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I"1*T"2*T"3)
Combined standard uncertainty 2.36
Uc(y)
Measuring uncertainty for a level
4.72
of Confidence of 95%  U=2Uc(y)
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